BEYOUNG

POST BED COMPOUND FEED SEWING
MACHINE WITH STEP MOTOR

PARTS MANUAL
FHFH






CONTENT H:3x

PAPOUVOZErAE-"IOMMOUO®»

s<c-

Arm bed and its accessories FLFET o2
Presser bar parts A i oo, 4
Needle bar holder parts £ FEEEE . .o 6
Thread tension regulator parts J&£& i 1 a0 ..o 8
Main shaft driving parts =8RG AT oo 10
Needle feed parts &1k Bl Al ..o 12
Presser foot lifting parts H HIEE T oo 14
Bobbin winder parts SE2k g8 i .o e 16
Bed plate feed parts for 2 needle XUEF 1 FEEAE oo 18
Lower feed and clutch set parts &L & B A A iBAF i 20
Oil lubrication parts WM T .o vn e 22
Hook parts (Left) et 24k BIZEIT (J5) oo, 24
Side bracket parts (Left)il JEHAT (25 oo 26
Hook parts (Right) et a1k . BIZIBM A 28
Side bracket parts (Right)i = #i4F (£ oo 30
Side bracket parts (Short thread end )i ¥ #F (FEZEK) oovvveeeeennnnn. 32
Thread trimming parts (Short thread end) By 2k 44 (kigksk) ..oooenennnn. 34
Bed plate feed parts FAt A BE B . e 36

. Thread trimming solenoid, thread releasing solenoid parts 874k, A2k d ik, ..38
Thread trimming driving parts By 24854 .. ..o 40
Presser foot lifting solenoid parts & EIHE - LRGSR 42
Upper feed parts for 1 needle Fi&RHH A CRER) o, 44
Upper feed parts for 2 needle FIiEBAT CRER) oo 46
Electric control, backstitch lever parts Fi#% K& B2 9 F-5B4F..oooiininnl. 48
ACCESSOTIES P ... e 50
1. Thread trimming mechanism(Big hole) B MLk (K#) .....ooooooone... 52
2. Right side bracket mechanism(Big hole) 47 il JEHLF (CKIR) ...ooooeeenn... 54

NN < X




A. Arm bed and its accessories NLicHPIE

No. Part No. Name 24K INEEDLE |2 NEEDLE
1 [7.02.01.068 |Arm bed Bl7e 1 1
2 |7.02.16.565 |Back cover MM A 1 1
3 Power switch HLE TR 1 1
4 |7.02.15.096 |[Back cover screw JamyeiZE]  GB/T65M5%x16 | 5 5
5 |7.02.11.482 |[Lower plate AR 1 1
6 |7.02.15.044 |Lower plate screw I a RS GB/T 65 M5x8 | 3 3
7 |7.02.11.483 |Safety guard cover AP 1 1
8 |7.02.15.964 |Safety guard cover screw AP RIZETGB/T 70.1 M5%6| 1 1
9 [7.02.11.484 |[Fixed plate Jiti] 72 AR 1 1
10 [7.02.15.444 |Fixed plate screw e AR IBE]  GB/T 70.1 M6x10| 2 2
11 [7.02.13.370 |Bracket S 1
12 [7.02.15.055 |Bracket screw CRIBET GB/T 70.1 M6x8| 2 2
13 [7.02.16.563 |Face plate T R 1 1
14 |7.02.15.731 |Face plate screw (Lower) [RIRE] & GB/T 70.1 M5x25| 1 1
15 |7.02.15.974 |Face plate screw (Upper) FIZEE] = GB/T 70.1 M5x55( 1 1
16 |7.02.11.37101 |Back cover plate Jii it 1 1
17 |7.02.15.960 |Back cover plate screw Jo i RUEE]  GB/T 70.2 M5%10| 6 6

7.02.15.1085 |Back cover plate screw Jo aifRE]  M5x10 2 2

18 |7.02.16.408 |Qil cap W 1 1
19 |7.02.16.407 |Qil cap T 7 1 1
20 |7.02.15.960 |Thread take-up lever guard cover screw [k 415 3 B w2 4] 2 2
21 |7.02.16.418 |Thread take-up lever guard cover  |#kZ&AT B4 1 1
22 (7.02.01.374 |Thread guide JUESY 1 1
23 |7.02.15.973 |Screw LA IRE] 2 2
24 |7.02.16.564 |Back cover AR T 1 1




iR

A. Arm bed and its accessories MLt




B. Presser bar

parts AR

No Part No. Name 24K INEEDLE | 2NEEDLE
1 {7.02.05.01101 Presser foot lifting lever JE TR TF 1 1
2 (7.02.15.056 Screw 1247 GBI/T 77 M5x5 1 1
3 [7.02.15.049 Screw IRETM5 2 2
4 17.02.15.057 Set screw B RE] GB/T 77 M6x8| 2 2
5 (7.02.15.025 Screw BRET 1 1
6 [7.02.08.032 Bushing (Upper) EBEEE (B 1 1
7 |7.02.08.033 Bushing (Lower) EHEEE (M) 1 1
8 (7.02.03.009 Guide rail bar HUE R 1 1
9 |7.02.08.007 Presser bar fixed bracket s B[] 5 AR 1 1
10 |7.02.15.050 Screw B2E] M6x0.75%8 2 2
11 {7.02.03.420 Presser bar lifter shaft JE AT 4R -l 1 1
12 17.02.15.061 Screw IRE] M3 2 2
13 17.02.09.117 Collar X ] 1 1
14 17.02.15.056 Screw BRE] M5 2 2
15 17.02.12.280 Lift block EPARN 1 1
16 [7.02.03.421 Presser bar JEZHE 1 1
17 |7.02.10.457 Stopper pin PRAZHSET 1 1
18 17.02.15.011 Screw BRET M4x8 1 1
19 |7.02.08.470 Roller presser bracket LT e 1 1
20 |7.02.17.011 Spring L 3 1 1
21 |7.02.05.009 Tailstock ThUET e 1 1
22 |7.02.18.071 Washer )y 1 1
23 |7.02.15.066 Screw 1247 GB/T 70.1 M4x8 1 1
24 17.02.02.008 Small presser foot N JH 1 1
25 |7.02.17.009 Safety spring YA 1 1
26 17.02.15.026 Screw IRE] M4x6 1 1
27 |7.02.17.012 Spring iy 1 1
28 |7.02.01.006 Thread tension regulator assy YRR 1 1




i

B. Presser bar parts A

11




C. Needle bar holder parts %I #:FEEEH:

No. Part No. Name gﬁf( 1NEEDLE|2NEEDLE
1 [7.02.01.353 |Thread take-up assy. RITAE 1 1
2 |7.02.10.462 |Thread take-up fixed pin AL & 5 1 1
3 Plastic stop ring SE LY [ 2 2
4 17.02.04.005 |Needle bearing A K 2 2
5 |7.02.05.003 [Thread take-up holder R[] e 42 1 1
6 |7.02.08.476 |Thread take-up shaft bushing | KFEIES 1 1
7 |7.02.15.049 |Set screw SKoeigE] GB/T 80 M5x8 2 2
8 [7.02.15.065 [Screw BRET CRERRAFALLE A4 0 1
9 [7.02.05.004 |[Thread take-up lever RFEFF 1 1
10 [7.02.04.004 |[Bearing ik 624-2Z 1 1
11 [7.02.04.003 |[Bearing ik 628/8-2Z 1 1
12 |7.02.18.030 |Elastic retaining ring SR E GB/T 894.1 8| 2 2
13 Thread path B 1 1
14 [7.02.06.001 [Thread take-up crank AT AR 1 1
15 |7.02.05.005 |[Needle bar connector B RS 1 1
16 |7.02.04.006 |Needle bearing AR HK 1010 1 1
17 17.02.18.009 [Washer P 1 1
18 |7.02.05.006 |Needle bar fixer Bl ] 1 1
19 |7.02.15.066 |[Screw 25T M5%10 1 1
20 17.02.16.011 Qil felt HiH 1 1
21 17.02.12.001 |Needle bar connector guide slot |44 4% 4¢ G4 1 1
22 |7.02.15.021  |Guide slot screw FHEIZRET M4x6 2 2
23 [7.02.12.002 |Needle bar guide slide block ~ |# #5511 b 1 1
24 17.02.16.012 |Oil felt HiH 1 1
25 17.02.17.005 |Qil felt holder T R AR 3 3
26 |7.02.15.022 |Qil felt pressing plate screw WA EASURE] M4x4.5 2 2
27 |7.02.17.001 Fixed plate of needle bar holder - A 1] 52 A 1
28 |7.02.15.022 |Fixed plate screw i e BRIEET M4 1
29 |7.02.15.064  |Set screw FOCIRET  M6x12 1
30 |7.02.08.025 |Bushing =i 1
31 7.02.08.026 |Bushing =i 1
32 |7.02.13.522 |Needle bar holder RIEE 1 1
3317.02.10.012 [Pin HERY 1 1
34 (7.02.03.007 |Main shaft B IX 25l 1 1
35 (7.02.09.001 Collar 5E I 1 1
36 |7.02.15.054 |Set screw e iBE] M6x0.75%5 1 1
37 [7.02.03.006 |Needle bar Bl 1

38 |7.02.15.019 [Needle clamp screw EIRIRE] M3x4 1

39 (7.02.14.005 |Needle bar thread stand EI MR

40 |7.02.18.002 [Disk type washer B 2

41 17.02.04.010 |Needle bearing AR K 15%x19x17 2

42 [7.02.08.004 [Bushing =i 2

43 [7.02.08.024 |Needle clamp bushing o 1
44 17.02.15.040 |Bushing screw EEIRE] 1
45 17.02.02.503 |Needle holder BT 1
46 Needle holder screw B IRAT 2
47 17.02.03.018 [Needle bar Bl 1
48 |7.02.21.016 _ |Needle PUEE 2
49 [7.02.11.626 [Vibrating needle stopper plate |45%1 FRA7 AR

50 |7.02.15.964 |Stopper plate screw PR A AR R ET




fEidGS

C. Needle bar holder parts %#

J

39—F3




D. Thread tension regulator parts J&Zifi~ 7 eeubiy

No. Part No. Name A FK INEEDLE | 2NEEDLE

1 7.02.01.373 |Thread tension regulator assy. |fstvbdr4 1

2 |7.02.01.282 |Thread tension regulator assy. |[XU&fvbHi4d 1
2-1. Screw K2 IR E] 1 1
2-2. Thread tension plate(Small) /NS RR 1 2
2-3. Spring PR AL EE S 1 2
2-4. Nut e 2 R TR R 1 2
2-5. Nut WE B} 1 1
2-6. Screw IRET 1 1
2-7. Thread releasing pin A 1 2
2-8. Screw WE 22 1 2
2-9. Thread tension disk KL 2 4
2-10. Tension disk B 1 2
2-11. Adjusting spring RGN 1 2
2-12. Spring plate JRFR 1 2
2-13. Nut JE LR 1 2
2-14. |[7.02.15.960 |Screw W4T 1 1
2-15. Position bolck T 2R AR R 1
2-16. Thread releasing pin ik 1 2
2-17. Thread take-up spring Pk 1 1
2-18. Washer AU 1 1
2-19. Fixed plate Ji] 5 AR 1 2
2-20. Thread guide disk JUES g 1 2
2-21. Washer 1 1 1
2-22. Sleeve e d ] 1 1
2-23. Pipe casing EIN 1 1
2-24. Thread guide plate JURS e 1 1
2-25. Screw BRE] 1 1
2-26. Washer A 1 1
2-27. Adjustment shaft Pk 5 R 1l 1 1
2-28. |(7.02.15.049 |Screw WEET 1 1
2-29 Thread tension plate AR 1 1
2-30 Thread releasing plate FA LRI 1 1
2-31 E type ring EE R 2 2
2-32 Thread releasing pin A 1 1
2-33 Fixed pin [#i] 7 Y 2 2
2-34 Screw BRET 1 1




D. Thread tension regulator parts JEZ&iH71 a8 bt

8 ‘

g
R

Q@




E. Main shaft driving parts Esh@ifEshi:

No. Part No. Name A FK INEEDLE | 2NEEDLE
1 17.02.01.358 Cam E 1 1
2 [7.02.15.014 Screw B2ETGB/T 70.1 M5X 12 2 2
3 |7.02.15.013  |Cam position screw PR e IRE] M7 1 1
4 17.02.15.053 Cam set screw P SR MTX13 1 1
5 17.02.15.050 Set screw HERE]  M6x0.75%8 1 1
6 |7.02.09.004 Upper shaft bushing e 1 1
7 17.02.04.008 Bearing ik 6204-2ZNR 1 1
8 17.02.03.330 Upper shaft Bstiii 1 1
9 |7.02.07.262 Thread winder driven wheel  |Z:4: K5 % 1 1
10 |7.02.15.057 Driven wheel screw KA IRE] M6%8 2 2
11 (7.02.07.352 Timing belt EEZii 1 1
12 {7.02.07.350 Timing belt wheel (Upper) [ aie (1) 1 1
13 |7.02.15.057 Set screw BoEiRE] CPuf) M6x1%8 1 1
Set screw SoriRE] (M) M6x1x8 1 1
14 [7.02.04.007  [Bearing i 6004-2ZNR 1 1
15 17.02.05.592  |Coupling ey (70 1 1
16 |7.02.15.050 Set screw BEIRE] - M6%0.75%8 2 2
17 |7.02.05.593 Elastic component of clutch  [Bé#fiss £) 1 1
18 17.02.15.050 Set screw BERE] M6x0.75%8 2 2
19 (7.02.15.544 Mounting screw LIS GB/T 70.1 M6%25 4 4
20 Direct driven motor IR AL 1 1
21 17.02.07.353 Pulley EIE 1 1
22 |7.02.15.057 Set screw B IREl 2 2
23 |7.02.07.351 Timing belt wheel (Lower)  [FEL45% () 1 1
24 17.02.15.057 Set screw S RET CP i) M6x1%8 1 1
Set screw SoriRE] (M) M6x1x8 1 1
25 Elastic retaining ring Sl FH 5 4 P
26 Bearing Bk 6000-27
27 |7.02.13.521 Tension wheel bracket i B HG <7 2 1 1
28 Screw BEET 2 2
29 17.02.12.281 Tension wheel R B 5 1 1

10




E. Main shaft driving parts EzhHlifLshH4:

11



F. Needle feed parts %FiZlalf:

No. Part No. Name A FK INEEDLE | 2NEEDLE
1 {7.02.09.006 |Retaining ring RS EE] ] 1 1
2 |7.02.15.054 |Screw BEET 1 1
3 Link EHIKEF
4 Screw BRET
5 Needle bearing A K
6 Pin EFEE R AR
7 Vibrating needle step motor |14t 5 i HiHl 1 1
8 Eccentric shaft ool
9 Screw IRET
10 Needle bearing A K
11 Screw IRET
12 |7.02.13.523 |Motor seat EFIE HALAE 1 1
13 Screw IRET
14 |7.02.15.976 |Screw WEET 1 1
15 Washer By
16 Crank link AN AT
17 Screw PRET
18 Retaining ring 418
19 |7.02.11.627 |Sensing element fEI% 1 1
20 |7.02.18.071 [Washer R 1 1
21 [7.02.04.240 |Bearing Mk 626-2Z 1 1
22 [7.02.01.375 |Needle bar vibrating link crank assy. | &4 213 T 1t 4% 20 1 1 1

12




F. Needle feed parts ZFiZkla4t:

13



G. Presser foot lifting parts JkBETE1:

No. Part No. Name A TR INEEDLE | 2NEEDLE
1 17.02.15.1098 |Adjusting presser handle VR T 1 1
2 |7.02.17.007 |Elastic presser plate 3T H AR 1 1
3 [7.02.15.791 Spring presser plate supporting screw |3 s iR 7 $E024] M6 1 1
4 [7.02.18.039  |Split retaining ring JFI441E  GB/T 896-5 1 1
5 |7.02.15.020 |Restrict screw B A IR AT 2 2
6 |7.02.15.067 Nut W2 R) 2 2
7 17.02.17.408 Knee lifting lever connecting rod |l 5 & T 7 41 1 1
8 |7.02.18.031 |Split retaining ring CANREE]LE] 1 1
9 |(7.02.06.004 Upper and lower transport arm | [ %iik 7 1 1
10 |7.02.15.053 Screw 1247 GB/T 70.1 M5%x12 2 2
11 |7.02.17.003  |Spring fixed plate SR [ A 1 1
12 |7.02.17.010  [Stretch spring P 1 1
13 |7.02.10.368  |Spring hanger P 1 1
14 17.02.03.005 Shaft JEIF 5 %l 1 1
15 |7.02.18.023  |Elastic retaining ring Tl FH B 4 P 1 1
16 |7.02.18.012 |Washer P 1 1
17 17.02.10.006 Fixed pin Ji] o 1 1

14




iiides

G. Presser foot lifting parts J&IHETH

15



H. Bobbin winder parts ZeZkasiffl

No. Part No. Name A TR INEEDLE | 2NEEDLE
1 |7.02.01.302 |[Thread guide SR 1 1
2 Thread guide bar it ZR AT 1 1
3 Adjusting spring seat U R 1 1
4 Spring il 1 1
5 Nut & 21 1T R R 1 1
6 Nut PR B 2 2
7 [7.02.21.029 [Thread post AT 1 1
8 |7.02.01.281 |Bobbin winder assy. ZeLE A ALt 1 1
9 Stopper screw 1E3)IE%]  GB/ T65 M5X8 1 1
10 Stopper block JIRSIEES 1 1
11 Rubber ring e 1 1
12 Driven wheel X 7)) %0 1 1
13 Spring ifl 3 1 1
14 Adjusting plate i AR 1 1
15 Bobbin winder seat GELE A 1 1
16 Spring AR 1 1
17 Bearing Mk 2 2
18 Bushing Gitk & 1 1
19 Shaft s il 1 1
20 Spring R U e 1 1
21 Plastic plug TR 3 1 1
22 Cutter screw VIEPL 32 1 1
23 Cutter ZIES)) 1 1
24 Screw R 22 1 1
25 Washer gl 1 1
26 Screw BRE] 1 1
27 Adjusting bar L m T 1 1
28 Adjusting seat SELE AR T R 1 1
29 Spring 155 1 1
30 E type ring B R 3 1 1
31 [7.02.15.032 |Screw BEET 1 1

16



Winxp-SP2
Winxp-SP2:



B

i Y
7]
H

/A
\ \
\\ R (llllV \
™ N N
/ \ N
[ / Y % AN
L7 / Y heema)
/ / \
/ L v
\ \ Y/7
© / ( \ Y
\
' NSRS
\ \ \
% \
8 \
\ \ \
b \

0

H. Bobbin winder parts %eZkes

\
\
\
S e—
ﬂ \
3
\ /
= / k!,
\ \
/ A
\
\ \
/ \
\
\ R
\
O
jﬂ@ @
7

17



Winxp-SP2
Winxp-SP2:



I. Bed plate feed parts for 2 needle XU+ FEEB:

No. Part No. Name AR INEEDLE | 2NEEDLE
1 |7.02.17.002 |Feed wheel fixed plate LR [ E AR 1
2 |7.02.07.013 |Feed wheel BoS ] 1
3 [7.02.15.006 |Support plate screw WUEF R REIZEE]T GB/T 65 M4x8 4
4 17.02.13.29101 [Support plate BT T 1
5 [7.02.15.017 |Fixed plate screw e igE]  GB/T 65 M4x10 2
6 |[7.02.15.965 Screw BRET GB/T 70.1 M6%16 2 2
7 (7.02.18.003 |Washer P 2 2
8 [7.02.15.032 [Needle plate screw EFRRIEET M4x8 2
9 |7.02.02.502 |Needle plate (whole style)  [Xt4Ft (34kD) 1

7.02.02.500 [Needle plate RUEHEF IR 1

10 Small needle plate NEFAR 1

11 17.02.23.112  |Small needle plate screw ANEFHROIEET 2

18




i Ak

Bed plate feed parts for 2 needle XWE|

I.

N\
\ s OmQ@ m@ﬂyww!ﬂk

N N /
om O Q" e

N\
\
\

19



J. Lower feed and clutch set parts

IR R s R

No. Part No. Name A2 FR INEEDLE | 2NEEDLE
1 Lower feed step motor NRERLD EE AL 1 1
2 |7.02.15.803 |Motor mounting screw FLNL 2 IR ] 4 4
3 |7.02.07.009 |Gear (Small) Wi M) 1

7.02.07.016  [Gear (Small) E D) 1
4 17.02.15.054 Screw BT 2 2
5 |7.02.07.010 |Gear (Large) LN 1

7.02.07.015 |Gear (Large) L PN 1
6 |(7.02.15.054 Screw IRET 2 2
7 |7.02.18.250 |Retaining ring FLH B 1 1
8 [7.02.04.110 |Bearing Bk 1 1
9 (7.02.09.079 |Lower shaft collar P 2 2

10 |7.02.15.056 Screw BRET GB/T 77 M5x%5 4 4
11 |7.02.03.552 |Lower shaft (Left) () 1

7.02.03.570 |Lower shaft (Left) T (D) 1

12 Bearing (Left) Sk (F2)

13 |7.02.07.351 Timing belt wheel (Lower) |24 (F)

14 Screw PRE]

15 [7.02.04.013  |Bearing (Right) #h7& (4i)  6203-2ZNR 1 1
16 [7.02.08.011 |Bushing (Right) HREE () 1 1
17 17.02.15.050 Set screw SKEigEEl M6%0.75%8 2 2
18 |7.02.01.354 [Safety clutch assy. CARBG A 1 1
19 Coupling (Left) gty CAD 1 1
20 Set screw Soeig4]  GB/T 70.1 M5x6 2 2
21 Connecting plate JEHR 1 1
22 Elastic stop ring SRR R 2R 2 2
23 Coupling (Right) Mgk D 1 1
24 Ball GLBZS 3 3
25 Spring i 3 3
26 Clutch seat B 1 1
27 Set screw e igRE] 2 2
28 Adjusting screw WTIRET GB/T 70.2 M5%10 3 3
29 (7.02.09.079 |Retaining ring Pl 1 1
30 |7.02.15.056 Screw IRET 2 2
31 |7.02.03.551 Lower shaft (Right) T CHD 1 1

20




G

J. Lower feed and clutch set parts FiZkl & E &%

21



K. 0il lubrication parts JEIE &Y

No. Part No. Name A TR INEEDLE | 2NEEDLE
1 (7.02.16.430 |Oil box A 1 1
2 [7.02.15.973 |Screw IRET 1 1
3 |7.02.17.412 |Qil tube clamp HEESS 1 1
4 17.02.15.022 |Screw I25] M4x4.5 1 1
5 |7.02.16.047 |Oil tube A 1 1
6 |[7.02.16.166 |Qil tube clamp T 1 1
7 |7.02.15.006 |[Screw WRET 1 1
8 |7.02.16.307 |Oil tube joint A Sk 1 1
9 [7.02.16.250 |Three-way oil tube joint I 1

22




Vi A

K. 0il lubrication parts J

N T A § \
ﬂm.mw!wc\, © //
\
VAN
/N
/ \
/ \
./ N\ T
e W /
LA /

\ Y 4
\./
4
9
w0
\
\
\
\
\
\
=
A//
f//
p %
e e e ol e o e s N, ot
I Lo
/r/
N
\
\
=23
TR e o
Apmmps =z

23



L. Hook parts (Left) JEMRAIZk. BUZIBfE (A

No. Part No. Name 24K INEEDLE | 2NEEDLE
1 [7.02.01.285 |Hook assy. ERR AL 1
1-1 Bobbin case e e 1
1-2 Elastic gasket PHJE 3 1
1-3 Screw RET 3
1-4 Screw BRE] 1
1-5 Needle guard slice YA 1
1-6 Screw P IRAET 2
2 |7.02.15.038 |Screw JEARWRAET M5x20 1
3 |7.02.21.385 |Bobbin B 1
4 (7.02.15.047 |Screw BRET M4 2
5 [7.02.07.205 [Driven gear Lt 1
6 [7.02.15.799 [Screw (Long) 247 (K)  GB/T 70.1 M4x25 1
7 17.02.20.051 |Thread trimming clamp plate |82kt 1
8 |7.02.15.801 [Screw KLMIRET 1
9 |7.02.20.052 |Movable knife 5] 1
10 [7.02.15.973 |[Screw 3 JIWEET 1
11 |7.02.03.342 |Driven shaft Bl J1 % 2l 1
12 (7.02.10.458 |Eccentric pin T Lo 1
13 |7.02.15.433 |Screw JEJJIEET  M4x6 1
14 |7.02.20.050 |Fixed knife JE /] 1
15 |7.02.15.063 |Screw (Short) BRET (%) GB/T 70.1 M4x10 1
16 |7.02.01.352 |Movable knife bracket Bl JIBRALAT 1
17 [7.02.10.370 [Position pin JE N 1
18 [7.02.04.019 |Bearing 1 1A K 1
19 [7.02.04.018 |Needle bearing AT K K8x11x13 1
20 [7.02.07.206 |Gear e N 1
21 (7.02.15.054 |Screw e M6x0.75x5 1
22 [7.02.15.247 |Set screw BT IRE] 1/4%40%4 2
23 |7.02.18.255 |Elastic retaining ring Al R 1 el 1
24 (7.02.18.256 |Washer g 1
25 |7.02.11.386 |Qil guard plate B A 1
26 [7.02.08.027 |Bushing S 1
27 |7.02.04.113 |Bearing ek BTM14222.5 1
28 (7.02.18.257 |Washer g 1
29 |7.02.04.020 |Bearing 7k K14x17x10 2
30 |7.02.01.356 |Bushing SN 1
31 [7.02.04.009 |Needle bearing WEMHIK  K8x11x10 1
32 |7.02.01.288 |Thread distributing claw Iy 8 1
33 |7.02.15.420 |Screw BRET GB/T 65 M4x6 1
34 17.02.01.289 |Thread distributing claw bracket |44k /) Ji 1
35 [7.02.16.300 |Seal ring ol 1
36 |7.02.11.385 |[Qil supply plate ERRZ Ll AR 1
37 |7.02.15.577 |Screw BRET GB/T 70.1 M4x12 1
38 |7.02.16.303 |Qil supply valve T AR AL il A 1
39 |7.02.15.022 |Screw BRET M4x4.5 1
40 [7.02.16.047 |Qil tube A 1
41 [7.02.03.340 [Shaft il 1

24




i (A

4

. B

L. Hook parts (Left) WEMR2)&k

25



M. Side bracket parts (Left) I (A5)

No. Part No. Name R INEEDLE(2NEEDLE
1 |7.02.04.111  |Bearing il BTM20303.5 1
2 |7.02.18.253  |Washer g 1
3 [7.02.04.112 |Needle bearing TRET K K20x24x13 2
4 (7.02.08.393 [Bushing EhhihE 2
5 17.02.18.254 Elastic retaining ring PR Y P 2
6 |7.02.13.527 Left side bracket Jr 101 e 1
7 (7.02.16.301 Qil felt FEBH 1
8 |7.02.10.011  |Adjusting pin i B4 1
9 (7.02.15.035 Set screw ZOEWRE] GB/T 73 M4x6 1
10 [7.02.17.420 |Spring plate FAEAR 1
11 17.02.15.433 Screw PRE] M4x6 1
12 |7.02.02.391 |Post cap assy. St 1
13 17.02.15.005 Screw BRE] GB/T 65 M4x8 2
14 Post cap turning seat 5 i $E B e 1
15 Pin Sis| 1
16 Washer A 1
17 |7.02.09.080 |Collar B K 1
18 17.02.15.054 Screw BRE] M6x0.75%x5 2
19 |7.02.06.278  [Thread trimming crank B2 AR 1
20 (7.02.15.063 Screw PRET GB/T 70.1 M4x10 1
21 [7.02.15.056 Set screw OEMRE] GB/T 74 M5x%5 1
22 |7.02.07.011  |Gear (Small) hiEe b 1
23 [7.02.15.054 Screw ) M6x0.75%5 2
24 17.02.07.012 |Gear (Large) LEON 1
25 (7.02.15.050 Screw IR 22 M6x0.75%8 2

26




g (7o)

. oY
2
H

M. Side bracket parts (Left) &

27



N. Hook parts (Right) JEMRAZk. BIZE ()

No. Part No. Name A2 FR INEEDLE | 2NEEDLE
1 |7.02.01.285 [Hook assy. e 0144 1 1
1-1 Hook-top P SL A 1 1
1-2 Screw AR AT ST 2 2
1-3 Spring R A 1 1
1-4 Elastic gasket PHJE 3 5 1 1
1-5 Bobbin case base i 1 1
1-6 Screw WRET 3 3
1-7 Hook gib AR S5 1 1
1-8 Bobbin case R e 1 1
1-9 Screw IRET 1 1
1-10 Needle guard slice P 1 1
1-11 Screw P IRET 2 2
2 |7.02.15.038 |Screw AR WRET M5x20 1 1
3 |7.02.21.385 |Bobbin By 1 1
4 |7.02.15.047 |Screw WRET 2 2
5 17.02.07.205 |Driven gear DAL TINSE A 1 1
6 |7.02.15.799 |Screw (Long) 25 (K) GB/T 70.1 M4x25| 1| 1
7 |7.02.20.051 [Thread trimming clamp plate |87k a4k b 1 1
8 [7.02.15.801 [Screw T LR RIRET 1 1
9 17.02.20.052 |Movable knife 5] 1 1
10 |7.02.15.973 |Screw 5 JIWRE] 1 1
11 [7.02.03.342 |[Driven shaft 5] J14% 5)) 4l 1 1
12 17.02.10.458 |Eccentric pin D Oy 1 1
13 [7.02.15.433 |[Screw E T WRE] M4 x6 1 1
14 17.02.20.050 [Fixed knife 5] 1 1
15 17.02.15.063 |Screw (Short) 24T (J5) GB/T 70.1 M4x10 1 1
16 (7.02.01.352 |Movable knife bracket &) J] 5L A 1 1
17 |7.02.10.370 [Restrict pin PRA 5 1 1
18 |7.02.04.019 [Bearing ST i Bl 1 1
19 [7.02.04.018 |Needle bearing A K 2 2
20 |[7.02.18.251 |Elastic retaining ring HiFHPAPERYE GB/T 894.1 21| 1 1
21 17.02.16.303 |Qil supply valve TEAR Ay 1B 2H A4 1 1
22 17.02.15.022 [Fixed screw Ak i R [ e T 1 1
23 17.02.16.047 |Qil tube A 1 1
24 17.02.03.340 [Shaft el 1 1
25 [7.02.11.385 |Oil supply plate JHERR S AR 1 1
26 |[7.02.16.300 |Sealring GE i 1 1
27 17.02.01.289 [Thread distributing claw bracket |44k 72 45 1 1
28 17.02.15.420 (Screw BRET GB/T 65 M4x6 1 1
29 [7.02.01.288 [Thread distributing claw ek n) 1 1
30 |7.02.15.577 |Screw BRET GB/T 70.1 M4x12| 1 1
31 |7.02.18.252 |Washer g 1 1
32 (7.02.11.386 |Qil guard plate B A 1 1
33 [7.02.08.392 |Bushing FTHIEE 1 1
34 (7.02.09.080 |Bushing collar EHIEEEE 1 1
35 [7.02.15.054 Screw BRET M6x0.75%6 2 2
36 [7.02.06.279 |[Thread trimming crank BYZL TN 1 1
37 |7.02.15.056 |Crank screw 24T GBIT 74 M5x5 1 1
38 [7.02.15.063 Set screw BEgE] GB/T 70.1 M4x10 1 1

28




i CAD

. Y
v
H

N. Hook parts (Right) JEtR‘alzk. Bz

\

i1

g r—my ———- \
0
e

©

7
SJI% ..
mﬂ @Ti 4@@@Hﬁv i

29



0. Side bracket parts (Right) JsH: (4

No. Part No. Name A FR INEEDLE | 2NEEDLE
1 |7.02.02.391 |Post cap assy. 5 4L 1 1
2 Post cap E
3 Pin i
4 Post cap turning seat 5 4 B))

5 Washer A

6 |[7.02.15.005 Set screw Lyl ) GB/T 65 M4x8 2 4
7 |7.02.11.48501 [Cover plate AR 2
8 17.02.15.973 [Cover plate screw 120 ki AR AT 6 10
9 [7.02.15.035 |Adjusting pin set screw R S e 18] GBIT 73 M4x6 1 1

10 |7.02.10.011  |Adjusting pin R4 1 1
11 17.02.04.111 Bearing ) K BTM20303.5 1 1
12 |7.02.18.253  |Washer P 1 1
13 |7.02.04.112  [Needle bearing TRl K20x24x13 2 2
14 |7.02.08.393  [Bushing ER LIS 1 1
15 [7.02.18.254  |Elastic retaining ring PR [ 1 1
16 |7.02.17.420 [Spring plate R 1 1
17 |7.02.15.433  [Screw PEEAIRET  M4x6 1 1
18 |7.02.13.29001 |Side bracket (Right) A 3 1 1
19 [7.02.18.250 |Elastic retaining ring FLH S P 1 1
20 [7.02.04.110 |Ball bearing VEERG K 6001-2Z 1 |
21 17.02.16.301 Oil felt FEH 1 1
22 (7.02.09.115 |Retaining ring 4Pl 1 1
23 [7.02.15.054 Screw WRE] M6x0.75%5 2 2
24 [7.02.07.011 |Gear (Small) i () | 1
25 (7.02.15.054 Screw N IRE] M6x0.75%5 2 2
26 |7.02.07.012 |Gear (Large) LE O] 1 1
27 (7.02.15.050 Screw N RET M6x0.75%8 2 2
28 (7.02.15.965 Screw IRET GB/T 70.1 M6%16 2 2
29 (7.02.18.003 Washer P 2 2
30 |7.02.11.384 |Cover plate 117 1
31 |7.02.11.486 |Cover plate 117 1

30




i D

Y
57
H

0. Side bracket parts (Right) A

31



P. Side bracket parts (Short thread end) JBEHM; (FE k)

No. Part No. Name A Bk INEEDLE | 2NEEDLE
1 |7.02.02.392 [Hook assy. AR 2 A 1
2 [7.02.15.038 |[Screw JREAR W] 1
3 [7.02.21.385 |Bobbin [ EN 1
4 17.02.16.300 [Sealing ring 22 4] P 1
5 [7.02.11.385 |Qil supply plate TERR AL bR 1
6 [7.02.03.340 [Shaft JER 1
7 [7.02.04.019 |Bearing CiLAEIES 1
8 |[7.02.04.018 |Needle bearing A K 2
9 |7.02.08.600 |Bushing e 1
10 [7.02.02.662 |[Thread distributing claw IrEn) 1
11 |7.02.15.420 |Screw IRET 1
12 |7.02.02.663 |Thread distributing claw bracket| /)£ 2] ) 1
13 |7.02.15.577 |Screw IRET 1
14 [7.02.02.661 [Post cap e 1
15 |7.02.15.973 |Screw IRET 2
16 |7.02.11.650 |Cover plate 1 5 AR 2
17 |7.02.15.973 |Screw WRET 8
18 [7.02.10.590 |Adjusting pin A 1
19 [7.02.15.056 |Set screw ) 1
20 |7.02.15.057 |Set screw SHIEE BOERE] 1
21 |7.02.13.501 |Side bracket (Right) Y SPUNLR 1
22 |7.02.15.965 |Screw PRET 2
23 |7.02.18.003 |Washer o 2
24 [7.02.17.420 |Elastic gasket i T 1
25 |7.02.15.433 |Screw IRET 1
26 |7.02.16.559 |Rubber plug S 1
27 |7.02.11.660 |Thread guide FLE 1
28 [7.02.15.1144 |[Screw FLL IR ET 2
29 17.02.11.661 |Thread guide fixed plate FE 2R b [ 5 Al 1
30 |7.02.15.674 [Screw IRET 2
31 |7.02.04.110 |Ball bearing TR K 1
32 |7.02.18.250 |Elastic retaining ring AL 4 P 1
33 |7.02.16.560 |Oil gty.regulating valve assy. P el R 1
34 17.02.15.022 [Screw IRET 1
35 [7.02.16.047 |Oil tube W 1
36 |7.02.09.115 |Collar =3t 1
37 |7.02.15.054 |[Screw WRET 4
38 [7.02.07.011 |Gear (Small) Y i () 1
39 [7.02.07.012 |Gear (Large) LEAON) 1
40 |7.02.15.050 |Screw IRET 2

32




)

TES

B (R

Y
YA
H

P. Side bracket parts (Short thread end) 118

33



Q. Thread trimming parts (Short thread end) BYZEHE{f (FZk3k)

No. Part No. Name A Bk INEEDLE | 2NEEDLE
1 |7.02.13.510 Fixed knife seat 52 )] PR 1
2 |7.02.10.601 |Position pin 5E J) R E A5 1
3 17.02.20.101 Fixed knife E ] 1
4 17.02.15.1093 |[Screw € JJIEE] 2
5 17.02.20.102 |Thread clamping plate e 2GR 1
6 |7.02.15.1104 |Screw JREAIRET 2
7 17.02.15.731 Screw ) EIRE] 1
8 |7.02.10.600 |Adjusting pin JE ] AR R AR 1
9 |7.02.15.047 |Set screw VR e IRET 1
10 [7.02.20.100 Movable knife ) 1
11 |7.02.15.1095 |Screw 5] JJWRE] 1
12 |7.02.13.476 Movable knife seat zh JJ e 1
13 |7.02.15.1136 |Screw BJ) ) R JH ] 1
14 [7.02.15.054 Screw BRET 2
15 |7.02.03.540 |Movable knife shaft P 1
16 |7.02.11.652 |Stopper plate PRAZAR 1
17 [7.02.15.973 Screw WRET 1
18 |7.02.05.560 |Thread trimming cam 0724 1
19 (7.02.15.050 Screw BRET 4
20 |7.02.08.576 Thread trimming cam bushing BY 2R\ R 1
21 [7.02.19.420 Thread trimming solenoid EURSREERI AL 1
22 |7.02.18.016  |Washer i 2
23 (7.02.15.803 Screw BRET 2
24 17.02.12.337 Thread trimming solenoid fixed plate BT 2% F 4k [ SRR 1
25 (7.02.15.797 Screw BY 2% FE LR IEET 2
26 [7.02.05.543 Thread trimming vibrating crank assy. |BY £k 5l ih#§ 404k 1
27 (7.02.15.572 Screw WRET 1
28 |7.02.18.048 [Split retaining ring JF 4 el 1
29 17.02.10.566 Thread trimming vibrating shaft |52k 4T % 1
30 |7.02.05.545 Thread trimming crank (right) BI 2t () 1
31 [7.02.15.577 Screw AR R ET 2
32 [7.02.10.567 |Link pin AT 2
33 |7.02.05.561 Thread trimming link B 2R EFT 1
34 [7.02.05.562 |Thread trimming crank B 26 1A 1
35 [7.02.15.056 |Set screw e RET 2
36 |7.02.12.335 Crank stopper block AW PR A7 B 1
37 |7.02.18.071  |[Washer g 2
38 [7.02.15.555 Screw BRET 2
39 |7.02.08.601 Movable knife bushing IPAEES 1

34




HiNSSEP

2

1

Q. Thread trimming parts (Short thread end)

35



R. Bed plate feed parts FR4fH FEERH:

No. Part No. Name R 1NEEDLE|2NEEDLE
1 |7.02.15.053 [Screw BT GB/T 70.1 M5x12 | 2
2 |7.02.18.016 |Washer Rl 2
3 |7.02.15.030 |Screw IBET 1
4 |7.02.10.010 |Adjusting pin RS 1
5 |7.02.15.031 |Adjusting pin set screw WAL B 55T GB/T 73 M4x10 1
6 |7.02.13.52401 |Support plate FE R 1

Bed plate KR e
7 [7.02.15.965 |Screw BT GB/T 70.1 M6x16 | 2
8 |7.02.18.003 |Washer HJE 2
9 [7.02.15.049 |Screw BT GB/T 77 M5x8 2

10 |7.02.08.035 |Bushing =E 2
11 |7.02.03.019 |Shaft o e 1
12 |7.02.15.036  |Screw BT M5x3.5 6
13 |7.02.08.016  |Bushing HEHR 2
14 |7.02.16.004 |Plastic joint Rk 1
15 |7.02.08.015 |Bushing ERA R 1
16 [7.02.09.002 |Collar S 1
17 |7.02.13.002 |Gear bracket i 2 it e 1
18 [7.02.15.061 |Screw L] GB/T 77 M3x4 2
19 [7.02.15.035 |Screw B ] GB/T 73 M4x6 1
20 (7.02.07.008 |[Bevel gear (Lower) R CH) 1
21 |7.02.07.007 |Bevel gear (Upper) LR CHD 1
22 |7.02.07.006 |Feed wheel IR 1
23 |7.02.10.004 |Roller bracket (Upper) RN (D 1
24 (7.02.10.002 [Roller bracket (Lower) 2t BT} 1
25 |7.02.04.021 [Ball (92) BEE (02 24
26 |7.02.15.034 [Screw BT M2.5x4.5 3
27 |7.02.01.283 [Needle plate HUEE IR 1

7.02.02.588 [Needle plate FEREHIR
7.02.02.589 [Needle plate(Big hole) R CRERD

28 |7.02.15.032 |Needle plate screw EFRRIEET M4x8| 2
29 |7.02.23.113 |Small needle plate /INVEFRR 1
30 |7.02.23.114 |Small needle plate screw INET B IR ET 2

36




i

R. Bed plate feed parts FL4fH)RE

29

37



S. Thread trimming solenoid, thread releasing solenoid parts BIZk. A&k Hfid:aB 1t

No. Part No. Name AR INEEDLE | 2NEEDLE
1 17.02.19.345 |Thread releasing solenoid NS 1 1
2 |7.02.16.410 |Solenoid joint LR ek 1 1
3 (7.02.15.976 |Screw WRE] GB/T 70.1 M3x5 2 2
4 |7.02.11.500 [Fixed plate LA 22 o] S AR 1 1
5 ]7.02.15.003 [Fixed plate screw e igE]  GB/T 68 M5x8 2 2
6 [7.02.10.456 |Thread releasing lever WAL AT 1 1
7 |7.02.19.211 |Thread trimming solenoid BY 2 F R 1 1
8 (7.02.15.797 |[Thread trimming solenoid screw |84k Hi iz 02 4] M4 x6 2 2
9 |7.02.11.387 |Thread trimming solenoid fixed plate |54k Ha fig 42k [ 72 A 1 1
10 |7.02.16.302 |[Top post TjikE 1 1
11 [7.02.15.803 |Fixed plate screw [ e AR UBE] GB/T 70.1 M5x10 2 2
12 |7.02.18.016 |Washer P GB/T97.15 2 2
13 |7.02.10.368 |Spring hanger P A 1 1
14 17.02.17.413 |Qil tube fixed clamp U [#] E R 1 1
15 (7.02.15.022 |Screw PRE] M4x4.5 1 1
16 Pin BY BT AR Y
17 (7.02.15.798 |Screw PRET GB/T 70.1 M5x30 2 2
18 |7.02.15.056 |Set screw SOENRET GB/T 74 Ms5[ 1 1
19 |7.02.13.293 [Thread trimming vibrating lever seat |57 g {34 i 1 1

38




i6s

2. Inek Fiek

1

S. Thread trimming solenoid, thread releasing solenoid parts

39



T. Thread trimming driving parts BIZEALHH:

No.| Part No. Name A TR INEEDLE | 2NEEDLE
1 |7.02.01.286 |Thread trimming vibrating lever assy. |8 £ # AT 4144 1 1
2 17.02.03.341 [Thread trimming vibrating lever shaft |BT7Zk3E4T%4h 1 1
3 [7.02.10.367 |Connecting lever pin (Right) EEAAT CAD e6x20 | 1 1
4 |7.02.15.056 |Connecting link pin set screw AT %184 GB/T 74 M5x5| 1 1
5 [7.02.05.364 |Thread trimming connecting link |84 %41 1 1
6 |7.02.17.351 [Thread trimming connecting link spring | BT 4% 14 %7 3 3 3
7 |7.02.10.369 |Connecting link pin (Left) EEAART ) e6x15.5| 1 1
8 |7.02.18.039 |Split retaining ring SANSEE]E GB/T 896-5| 1 1
9 [7.02.10.369 |Connecting lever pin Right) EA CAD 1
10 |7.02.11.390 [Thread trimming crank connecting plate (Right) |BT 4% fiFNiZEEwR (47) 1
11 [7.02.11.391 |Thread trimming crank connecting plate (Left) |53 2k fh#RIEREAR (Z8) 1
12 |7.02.15.555 |Connecting plate screw HERARIEET GB/T 70.1 M4x8 2
13 |7.02.18.071 [Washer P GB/T97.14 2
14 |7.02.06.277 |Thread trimming cam Bt 1 1
15 17.02.04.012 [Bearing ik 1 1
16 |7.02.15.050 |Screw BRET M6x0.75%8 1 1
17 |7.02.15.056 |Screw BRET GB/T 77 M5x%5 2 2
18 [7.02.09.079 |Washer i 1 1

40




T. Thread trimming driving parts BYZALzshilH:

41



U. Presser foot lifting solenoid parts Hs[JHI$& Tt B fE kB A

No. Part No. Name AR INEEDLE | 2NEEDLE
1 17.02.19.346 |Presser foot lifting solenoid | /& ii{i#& T e pd 1 1
2 [7.02.03.422 |Link HLBA R IE AT 1 1
3 |7.02.16.411 Joint Bk 1 1
4 (7.02.13.372 |Solenoid fixed seat HOL AR i Jo 1 1
5 |7.02.15.057 |Locking screw BUSIRET GB/T77 M6x8| 1 1
6 |7.02.15.966 |Screw PRET GB/T 77 M6%25 3 3
7 |7.02.15.067 |Nut IR R GB/T 6170 M6 3 3
8 |7.02.15.053 |Screw il e JEIZE] GB/T 70.1 M5x12 2 2
9 |7.02.10.450 |Support screw AERRET M5x17| 1 1
10 {7.02.10.451 |Support screw (Short) SCHARET (D 1 1
11 |7.02.13.373  |Sping fixed plate SR [ A 1 1
12 |7.02.15.044 |Screw BRET GB/T 65 M5x%8 2 2
13 |7.02.18.016 |Washer H P GB/T97.15 2 2
14 17.02.13.374 |Knee lever Coupling JRE 3 1 e 1 1
15 |7.02.13.376  |Knee lever link RS AT 1 1
16 |7.02.13.375 |Knee lever joint assy. A R LA 1 1
17 |7.02.17.414  |Spring P 1 1
18 (7.02.17.415 |Elastic slice assy. A 1 1
19 (7.02.18.071 |Washer e 2 2
20 |7.02.15.432 |Screw BEET 2 2
21 Knee lever Rod T4

22 Connector ERSk

23 Screw BRAT

24 17.02.21.461 |Knee lever assy. = el

42




i Ak

U. Presser foot lifting solenoid parts M /HI$2 T A gk

43



V. Upper feed parts for 1 needle _FiZ¥lEE{4; (B4

No. Part No. Name A2 FR INEEDLE | 2NEEDLE
1 Upper feed step motor B ELD L 1
2 (7.02.15.803 |Motor mounting screw FLNL 2 IR ] 3
3 |7.02.11.628 |Motor fixed plate L BIL ] 5 AR 1
4 |7.02.16.568 |Rubber washer R ] 2
5 |7.02.15.1097 |Screw [ 38 AR 2R AT 2
6 |7.02.02.670 [Roller presser foot TRAC 1
7 |7.02.05.002 |[Connecting holder LRI e 1
8 17.02.15.011 Screw BRET 1
9 Connector Ji gk
10 Connecting block J7 ) 3R
11 Connecting shaft J3 R
12 Pin ki
13 Spring i
14 Connecting lever 3 I EFEAT
15 Screw IRET
16 Connecting pin 7 A
17 |7.02.01.376 |Connecting lever assy. 3 IR AL 1

44




B CHERD

2
Y2
H

V. Upper feed parts for 1 needle [i%K|

45



W. Upper feed parts for 2 needle [FIERNBAE CBRUE)

No. Part No. Name A FK INEEDLE | 2NEEDLE
Screw IRET 3
Upper feed step motor kL AL
Retaining ring £ bl

Adjusting washer 0.15

)T 0.15

Adjusting washer 0.30

T 0.3

Adjusting washer 0.50

WA 0.5

1

2 1
3 2
4 1
5 1
6 1
7 Bearing K 2
8 Upper feed support seat IR SR 1
9 Screw 25T 2
10 Driven gear 1l il 1
11 Screw e 2
12 Driven gear [ fEahvife 1 1
13 Turning shaft 0 1
14 Connector D7 Rk 2
15 Screw AT 2
16 Connecting pin 3 I Y 4
17 Connecting block ) n) iR 2
18 Connecting lever 3 11 3% AT 1
19 Spring P 1
20 Pin ik 1
21 Connecting shaft 7 e 1
22 Roller presser foot VRS 1
23 Connecting seat B LR P 1
24 Screw IRET 1
25 Screw AT 2

46




S R

o
YA
H

W. Upper feed parts for 2 needle Likgl

47



X. Electric control, backstitch lever

parts R S AR 5 P T A

No. Part No. Name A2 R 1NEEDLE2NEEDLH
1 Power transfer line LR 2k 1 1
2 Control box HEAE 1 1
3 [7.02.16.566 |Touch screen panel VAL T B 1 1
4 [7.02.15.047 [Screw AR 5 [ W5 T 3 3
5 Panel pick-up pin box transfer line |ff#iuik 4t it He4k 1 1
6 Panel burning transfer line TH] MR e o5 P e 2k 1 1
7 |7.02.05.596 |Backstitch lever shaft 13 ZE 4R T- b 1 1
8 |7.02.15.988 |Backstitch lever restrict screw {31484 T B A7 24T 2 2
9 Plastic bushing SRR 2 2
10 |7.02.05.595 |Backstitch lever HESIGR 1 1
11 17.02.17.351 |Replacement spring A R 1 1
12 17.02.15.096 |Screw WRET 1 1
13 |7.02.16.562 |Backstitch lever handle (S S8R T T 1 1
14 (7.02.15.066 |[Screw WRET 2 2
15 |7.02.19.212 |Backstitch switch HESIPS 1 1
16 [7.02.15.802 |[Screw B2ET M3x13 2 2
17 17.02.19.395 |Head light assy. BT 44 1 1
18 |7.02.15.063 |[Screw IRE] 2 2
19 Head light transfer line BLAT e 1 1
20 Solenoid transfer line HL kA ek 1 1
21 Pedal transfer line AR O 2 1 1
22 Vibrating needle step encoder line |45 3k gm b 2% 2k 1 1
23 Vibrating needle step transfer line |40 b pe 4k 1 1
24 Upper feed step transfer line | 8kbEE R4k 1 1
25 Lower feed step transfer line | Nt Rl b ks he 4 1 1
26 Pedal AR 1 1
27 |7.02.21.034 |Pedal mounting screw el 3 3
28 |7.02.15.520 |Spring hanger SR 1 1

48



i

X. Electric control, backstitch lever parts HLJa M {R2%4F

49



Y. Accessories [fiff

No. Part No. Name A TR INEEDLE | 2NEEDLE
1 17.02.21.003 |Screw driver (Large) PRET A CR) 1 1
2 (7.02.21.002 [Screw driver (Middle) RETE 1 () 1 1
3 [7.02.21.001  [Screw driver (Small) IREE T (M) 1 1
4 (7.02.21.100 Inner hexagon spanner SMM |4 /5 f#F 5MM 1 1
5 17.02.21.099 Inner hexagon spanner 4AMM |4y /5 f#F M 1 1
6 |[7.02.21.209 Inner hexagon spanner 3MM |4 /5 f#F 3 1 1
7 17.02.21.098 Inner hexagon spanner 2.5MN 475 3R F 2. 5MM 1 1
8 Inner hexagon spanner 2MM [y /54T 2MM
9 |7.02.21.463 |Padding block R EARTN 2 2
10 |7.02.21.464  |[Rubber cushion i 2 2
11 |7.02.21.005 |Hinge connection seat J 1 RE 2 2
12 |7.02.21.004  [Hinge pin J 2 2
13 |7.02.21.022 |Head rest wood AR 1 1
14 |7.02.21.020 |Packing bag LY IRERS 1 1
15 17.02.21.224  |Wooden support B 1 1
16 Screw BRE] 2 2
17 [7.02.18.040 |Washer P 4 4
18 [7.02.15.067 Nut R R 2 2
19 [7.02.21.474  |QOil can (Middle) A (o 1 1
20 |7.02.21.46501 [Oil reservior VAL 1 1
21 (7.02.21.033 Screw EpLeia) 6 6
22 |7.02.21.468 |Thread stand X ik 1 1
23 |7.02.01.357  [Swing on guide assy. SEILAAY 1 1
24 17.02.21.461 |Knee lever assy. A 1 1
25 7.02.21.016  [Needle PLEF 5 5
26 (7.02.21.385 Bobbin R0 4 4

50




Y. Accessories [fiff

14

OO @ () @ @@@

0\e
‘@

51




THREAD TRIMMING MECHANISM (Big hole) BIZEHLI CKHR)

No. Part No. Fig. No. Name Qty Remark
1 17.02.19.391 |AG2810-01 Thread trimming solenoid 1
2 |7.02.15.797 |AG2110-02 |Screw 2 [M4x6
3 [7.02.11.387 |AG2110-03 |Fixed plate 1
4 [7.02.15.803 |[AG2110-04 |Fixed plate screw 2 |GB/T70.1 M5x10
5 |[7.02.05.528 |AG2810-16 Thread trimming solenoid joint 1
6 |7.02.11.601 |AG2810-15 [Solenoid connecting plate 1
7 17.02.10.546 |AG2810-17 |Solenoid connecting pin 1
8 [7.02.18.031 |RE000040 Split retaining ring 2 |GB/T896 4
9 [7.02.10.367 |AG2110-14 |Connecting lever pin 1 |e6x%21
10 (7.02.15.056 |ZMH05002 Screw 2 [M5x%5
11 17.02.05.525 AG2810-08 Thread trimming vibrating lever assy. 1
12 [7.02.17.490 |AG2810-18 |Spring 1
13 17.02.03.341 AG2110-09 Thread trimming vibrating lever shaft 1
14 (7.02.15.908 |GL04-14-1 Screw 1
15 17.02.13.293 AG2110-11 Thread trimming vibrating lever seat 1
16 (7.02.15.798 |AG2110-12 |Screw 2 |M5x%30
17 17.02.10.369 |[AG2110-19 |Connecting lever pin 1 |26%15.5
18 |7.02.05.526 AG2810-13 Thread trimming connecting lever 1
19 (7.02.15.1091 |AG2810-19 |Screw 1
20 |7.02.06.471 |AG2810-20 |Thread trimming crank 1
21 |7.02.15.053 |ZMJ05002 Screw 1 [GB/T70.1 M5x12
22 17.02.06.470 |AG2810-06 |Thread trimming cam 1
23 |7.02.15.050 |ZMH06002 Screw 2 |M6x0.75%8
24 17.02.09.165 |AG2810-07 |Cam gap ring 1
25 |7.02.08.010 |J4321-0A Bearing bushing (left) 1
26 |(7.02.15.056 |ZMH05002 Screw 2 [M5x%5
27 |7.02.04.012 |BB6202ZZ Bearing 1 [6202-2ZNR
28 |[7.02.13.451 |AG2810-22 |Fixed knife seat 1
29 |7.02.15.1092 |AG2810-23 |Screw 2 |GB/T70.1 M4x6
30 |7.02.20.083 |AG2810-25 |Thread guard plate 1
31 17.02.20.080 |AG2810-26 |Fixed knife 1
32 17.02.15.1093 |AG2810-27 |Screw 2
33 [7.02.20.081 |AG2810-29 |Thread tension plate 1
34 17.02.15.1094 |AG2810-30 |Screw 1
35 17.02.20.082 |AG2810-31 Movable knife 1
36 |7.02.15.1095 |AG2810-32 |Screw 1
37 17.02.13.452 |AG2810-33 |Movable knife seat 1
38 [7.02.15.056 |ZMH05002 Screw 2 |M5x5
39 (7.02.09.166 |AG2810-38 |Collar 1
40 (7.02.15.1096 [AG2810-39 |Screw 2 [M4x3
41 (7.02.03.506 [AG2810-35 |Movable knife shaft 1
42 (7.02.08.544 |[AG2810-36 |Movable knife shaft bushing 1
43 (7.02.15.047 |[ZMH04001 Screw 1 [M4x4

52



微软用户
微软用户:
开槽沉头

微软用户
微软用户:
内六角圆柱头

微软用户
微软用户:
内六角圆柱头

微软用户
微软用户:
内六角圆柱头

微软用户
微软用户:
内六角圆柱头


THREAD TRIMMING MECHANISM(Big hole) BUZkHH# CKAR)

26—? - 27

41

53



RIGHT SIDE BRACKET MECHANISM (Big hole) A1 NI (CRAR)

No. Part No. Fig. No. Name Qty Remark
1 17.02.13.45001 |[AG2808-16 |[Single needle side bracket | 1
2 ]7.02.15.965 Screw 2
3 |[7.02.18.003 Washer 2
4 (7.02.04.110 |AG2108-11 Ball bearing 2 |6001-2Z
5 17.02.18.250 |AG2108-15 Elastic retaining ring 2 |28
6 |[7.02.11.60001|AG2808-19 |Side cover 2
7 [7.02.15.973 Screw 8
8 17.02.02.590 |AG2808-21 Post cap assy. 1
9 [7.02.15.973 Screw 2
10 (7.02.17.420 |AG2108-23 |Spring plate 1
11 17.02.15.433 Screw 1
12 [7.02.10.011 Adjusting pin 1
13 [7.02.15.056 Screw 1
14 17.02.16.514 |AG2809-51 Hook oil supply valve assy.| 1
15 (7.02.15.022 Screw 1 [M4x4.5
16 (7.02.16.047 Oil tube 1
17 [7.02.02.591 |AG2809-01 Hook assy. 1
18 [7.02.21.567 |AG2809-02 |Bobbin 1
19 (7.02.15.1090 |AG2809-03 |Screw 1
20 [7.02.03.505 |AG2809-04 |Hook shaft 1
21 [7.02.04.200 |AG2809-05 |Needle bearing 1 [K10%x13%x13
22 |7.02.18.410 |AG2809-06 |Washer 2
23 |(7.02.04.100 Ball 13 (2.5
24 17.02.02.592 |AG2809-11 Rotating hook opener 1
25 17.02.08.540 AG2809-12 Rotating hook opener eccentric bracket 1
26 |7.02.08.541 AG2809-13 Rotating hook opener bracket| 1
27 |7.02.15.047 |ZMH04001 Screw 1 [M4x4
28 |(7.02.10.545 |AG2809-15 |Adjusting pin 1
29 |7.02.15.047 |ZMH04001 Screw 1 [M4x4
30 17.02.12.320 |AG2809-17 |Slide block 1
31 |7.02.08.542 |AG2809-18 |Bushing (Upper) 1
32 |7.02.08.543 |AG2809-19 |[Bushing (Lower) 1
33 |7.02.15.064 |ZMH06005 Screw 2 |GB/T70.1 M6%x12
34 17.02.04.009 |BN081110 Needle bearing 1 [K8x11x10
35 17.02.09.115 |91-175 328-92|Retaining ring 1
36 |7.02.15.054 |ZMH06007 Screw 2 [M6x0.75%x5
37 |7.02.07.011 |J4025-0A Gear (Small) 1
38 17.02.15.054 |ZMH06007 Screw 2 [M6x%0.75%5
39 |7.02.07.012 |J4026-0A Gear (Large) 1
40 (7.02.15.050 [ZMHO06002 Screw 2 |M6x0.75%8
41 (7.02.09.007 [J4014-0A Collar 1
42 (7.02.15.054 [ZMH06007 Screw 2 |M6x0.75%5

54



微软用户
微软用户:
内六角圆柱头


RIGHT SIDE BRACKET MECHANISM (Big hole) A1 NI (CRAR)

55












